

Beschussamt Mellrichstadt



Certificate

03Z182-01#

Testing and classification of bullet resistant glazing according to DIN EN 1063.

Date of issue of the guideline : January 2000

Owner of the certificate : Gepco Ind. E Com. Ltda
Rua Joao Cavalheiro Salem, 18
BR-07243-580 Bonsucesso Guarulhos

Report No. : 03G182-01# from July 2nd 2003

Sample type : laminated glass 500mm x 500mm

Applicant : Gepco Ind. E Com. Ltda

Manufacturer : Gepco Ind. E Com. Ltda

Sample designation : Armostra

Construction : see test report

Thickness of the sample : 47,56mm

The tested sample met the requirements as against DIN EN 1063.

The tested sample has obtained the following classification:

BR6 - NS

Beschussamt Mellrichstadt

July 2nd 2003


Baumart

